
 

 Erstellt Geändert Geprüft Entwicklung Geprüft Verkauf Freigabe 
Datum/Name 2012-01-06 PK     

 

Ernst Fehling GmbH & Co. · Mendener Strasse 1 · D-58739 Wickede (Ruhr)
Fon +49 (0) 2377 2033 · Fax 1635 · Email: info@fehling.de · Internet: http://www.fehling.de 

Seite 1/2 N:\AV\SA7\7595_SA_E.doc Revision:  

Parts list and mounting instruction 
 
 
 
Best No.: 7595 D YA XV 750/1100 Virago Article: Protection Guard, pair 
 
 
 
1 pair of guards 
1 x Parts list and mounting instruction 
 

Mounting parts on top right: 
1 x flap 25 x 5 x 107 mm 
1 x Hexagon Screw     DIN 933  M 10 x 25 mm 
1 x Lock washer     DIN 6797  M 10 
1 x Washer      DIN 125  M 10 
 
1 x Hexagon Screw     DIN 931  M 10 x 220 mm 
2 x Washer      DIN 125  M 10 
1 x Self locking hexagon nut    DIN 985  M 10 
 
Mounting parts on top left: 
1 x flap 25 x 5 x 110 mm, bent 
1 x Hexagon Screw     DIN 933  M 10 x 25 mm 
1 x Lock washer     DIN 6797  M 10 
1 x Washer      DIN 125  M 10 
 
Mounting parts below right and left: 
2 x Hexagon Screw     DIN 961  M 10 x 1.25 x 20 mm 
2 x Lock washer     DIN 6797  M 10 
2 x Washer      DIN 125  M 10 
 
Mounting parts back right: 
1 x Hexagon Screw     DIN 960  M 10 x 1.25 x 130 mm 
1 x Lock washer     DIN 6797  M 10 
1 x Washer      DIN 125  M 10 
1 x Distance tube        20 x 4 x 15 mm 
 
Mounting parts back left: 
For the connection the original screws are used. 
 
 
 



 

 

Ernst Fehling GmbH & Co. · Mendener Strasse 1 · D-58739 Wickede 
(Ruhr)

Seite 2/2 N:\AV\SA7\7595_SA_E.doc 

 
Picture 7595 

 
 
 

Mounting instruction: 
• Mount the flaps with M 10 x 25 screws, Lock washers and Washers in the Protection Guard. 
• Mount the Protection Guard with the further listeded mounting parts in the motorcycle. 
 


	1 pair of guards

